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2024- 00205 ;2 -
2024- 03205 HREERAIE
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701-4264
L R 3 P A R AT 1 Bfi2602-1

“BRXE&ttyosEXEhY

INSPECTION CERTIFICATE

m ' OB W R

Sheet No. 165631-4-1
i B
Date of Issue 2024.6. 21

@ /OB & [JIS G 3532 BhiR Bt 1v—79/
Specification|Low carbon steel wires KIRTIH - E£—BLEE  538-0041 KIEHBRRS2X3TEIESS
- e 25— R TEL 06-6961-1751 (%) {Fax_oa ssa_mlﬁg
Type SWN-P Wire Techno Ltd. 1 e
L 2. 60m 3-3-8 IMAZUKITA TSURUMI-KU nsm 533 0041 JﬁPkH
Diar\neter Eﬂiﬁ%ﬁmﬁﬂ"%ﬁiﬁ ‘
iaﬁity 1 -;‘"ﬁl?i‘;
% DDE%@%
@Ejgj\htg g 1, 000. 00kg Manager of Quality Control. )()i _ WL:/
- % & | 31K Yy difte sl
Diameter Tensile Reduction Twist Appear
o 5;;;::5;1 of ;Zrea Test ance MBS i &
Spec. | 2.54 540 30 Charge No. | Note
Lot. No. e e =
2. 66
10700012408-001 2.57 137 57 good good 862071

|t e !
1: » o) -\ 1
gl 2o (<)
AzN\A T et gk g2 it
B LA Gy Chemical Compotision (%)
S ABIES mE | RAES [ 5i M P s B | B/N
. . X100 | X100 X100 | X1000 | X 1000 ppm 0.4
Mill Name Material | Charge No. - - 6D e ~ aod 0~ wl~" 14
SWRM6K 862071 5 20 55 12 10 45 0.8
AREEERAEHt

GODO STEEL, LTD.
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kst ¥un

T 675-0155 E-E B
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IG5k | B5%

ﬁﬂw e (HE-L%25%) @

E iﬁ ﬁﬁ] % i = g 4 ([gx100,P.S.%x1009)
C S, 3l n P S
SWM-P JISG3532 642364 4 K 22 13 1
HEE% R XN ER AE5AH W8 ERA L EEE
21606”006_3 2. %0 2 1,600 2016 8 7 B 20 R| 2016 &8 7 B 21 R| 2016 8 7 8 21 H
B RAA
W8 EE ol 7 &
£ R0 <+ & W E El: B3l Rk W E Bl 5k 3% & I ®Y B &R 0.2% W A g e N
C mn ) = ( N ) N/ mi ( % ) C % ) ( N ) N/ mi
RERR| o AN R
2.98
| 2. 85 6.38 9 4, 143 143 58.7 600D GOOD  [SHRHG
] ). 45 698 | ¢ 1,178 149 5.4 | G00D | GOOD  [SWRHS
Al A *ﬁﬁ(l&@)*ﬁ@ﬁfﬁ?&
= — | [E_f6p3&®k A2 1] . | .| .
onl () SN I PP (1) ”“”“f“‘ﬂmﬂﬁV??L;égfu
7 A : L i (R
T (A &

HRMAARSE IE S N 1 0 a2 o




INSPECTION CERTIFICATE

701-4264 i E_ R B F

] L 5L AR P o R Y T £ 26021 —

Sheet No. 165631-2-1
3wk gk 8 e ) ._ ; i B
== ‘ B Date of Issue 2024.6. 21
M M |JIS G 3532 #kiR ket oA —F45H/
Specification|Low carbon steel wires AIRTH - E—0&E  538-0041 KIEHEEARS2IL3TEHIESE
- e SUh ) — RS TEL 06-6961-1751 (#%) FAX-0669611758.7
] HEER ! =L
Type SWM-P Wire Techno Ltd. |fiv 7 "5
o 3. 20mm 3-3-8 INAZUKITA TSURUNI-KU OSAKA'538-0041 JAPAN|
Diar\neter ) A ﬁﬁ%ﬁﬁ-ﬁﬁi%ﬁ?ﬂil = i
Qé 24 9 ik a1l
uantity : '
TN GO E S ¢
Weight 2,013. 00kg Manager of Quality Control. X){ ‘ W%{_/
ﬁ (23 EIEEE.Q‘E vy 13 )
o | | we | umen | %
3.12 540 30 Charge No. Note
3.28
10800004590-001 3. 14 691 65 good | good 832262
10800004590-002 3. 14 718 64 good good 832262
R |l be] B |9
( 125 %59, iy -
Rz £ Eor] AR
' ST o V) B AT RS 00 e be
st oA, AT
N
~ RSy Chemical Compotision (%)
eSS BIES s | WMES [ 51 ™ P S B | BN
i1l Name Matorial | Chargo No.| X100 | X100 f X100 | x1000 | x1000 | pom Joa'
SWRMEK 832262 5 21 53 14 9 40 0.7
EEAEEXEH
GODO STEEL, LTD.




701-4264
I L R 0 A T R ARET £ BH2602-1

kXt osXEHY

INSPECTION CERTIFICATE

m E KK B’ &

Sheet No. 165631-1-1
H7r A
Date of Issue 2024.6. 21

& FI B B |JIS G 3532 &k e ILv—FH )
Specification|Low carbon steel wires KIRTIH - £—MiEE  538-0041 KIRH#BE RS2 3THIESE
- 25— FREE TEL 06-6961-1751 (ft) PAX: 0a~595171¥53
Type SWH-P Wire Techno Ltd. fJ*f ] g
R 3-3-8_ INAZUKITA. TSURUMI-KU OSAKA538-0041 JAPM&
. 4. 00mm RUNL-KU OSAGK:
DlaTeter H ﬁﬁ%ﬁ*&ﬁ‘rﬂﬁiﬁ i
QE # 9 il
uantity -
TN S hfl :
Weight 9, 000. 00kg Manager of Quality Control. )ZX ‘ %M/
@2 | si®mSks ®Y Pt i
Ttem Diameter Tensile Reduction Twist Appear
Strength of Area Tost ance BmES i =
m N/mm2 %
Spec. 3.92 540 30 Charge No. | Note
Lot. No. i = -~
4.08
10600017133-001 3.94 608 68 good good 832327
10600017133-002 3.94 577 70 good good 862070
10600017133-003 3.94 597 70 good good 862070
10600017133-004 3. 94 593 70 good good 862071
10600017133-005 3.94 610 70 good good 862071
110600017133-006 3.94 613 69 good good 862071
10600017133-007 3. 94 590 69 good good 862071
10600017133-008 3.94 585 69 good good 862070
10600017133-009 3.94 587 69 good good 862070
:' _"" ’ i_ri.i;-i'.:"-l. (=1 v E e e 1 L : = |
al Y 25N /-
gl \ I 1/ = Fﬁ\
BN 3 et af‘%Ifgr
JLALY
A=%:3 Chemical Compotision (%)
T4 wiE | REES C si Mn 3 S B B/N
Mill Name Material | Charge No,| X100 | X100 ) X100 1 100011000 |  'pom jo.4
SHRM6K 862070 5 20 54 13 8 45 0.9
a ] N SWRM6K 832327 6 21 55 13 9 44 0.8
& R SR =1t SWRWGK 862071 5 20 5 12 10 25 0.8
GODO STEEL, LTD.




INSPECTION CERTIFICATE

701-4264 B BT R B
WRFHFAN RET 1 Efi2602-1 =
AL WA= P S AT L Sheet No. 164574-2-1
& RER! , S
ARV I : B Date of Issue 2024. 4. 22
& A B K |JIS G 3532 SkMR HXetI1/v—75/
Specification|Low carbon steel wires KIRT 35 - S—HEE0  538-0041 xWiFﬁ&EEB #LITHIESS
T} o5 — FREE TEL 06-6961-1751 (f%) ,- =
Type SWM-P Wire Techno Ltd. ftr*‘{.[f:_-q:
e 5. 00mm 3-3-8 IMAZUKITA TSURUMI-KU OSA r_ 041 JAPAN!
l’)éar%(zter ' 2 S U SR RE L = RIS 0A0506005
Quantity 2 B @;‘r
% [=]i} B
\?’:igAhtE g 3, 000. 00kg Manager of Quality Control. X)j _ Wé[}
mE | DIEME ) dhirt L]
Item Diameter Tenslle Reduction Twist Appear
" Sl\:l’/:‘;;h of %rea Test ance ﬂﬁm%% {ﬁ %
Spec. 4.90 540 30 _ Charge No. Note
Lot. No. 510
10600016997-001 4. 98 683 60 good good 703123
10600016997-002 4.98 710 60 good good 832051
10600016997-003 4.98 721 60 good good 832051
bE T Taite] H N
R : -
P T YIRS AR =)
ST ] C "f‘.{
A& N 0 et e
e n =0 %As Chemical Compotision (%)
RUGHRT 4 ftE HISHE 5 c Si Vin P S
Mill Name Material |Charge No.| 100 | X100 | 100 >100D 11000
SWRM15K 703123 14 16 51 12 12
SWRM15K 832051 14 19 54 14 13
SR EHRAEH

GODO STEEL, LTD.




701-4264
] LU R i3 P A T R AT £ BH2602-1

INSPECTION CERTIFICATE

m E R ® X

Sheet No. 164574-1-1
s o | H#rA
hAsHIILRERY B Date of Issue 2024. 4. 22
@ A B [J1S G 3532 %R BRAEHT L Y—FH )
Specification|Low carbon steel wires KIELIH - - 538-0041 ARHMRRSRALITHIBES
faiE - e avhy— B TEL 06-6961-1751 (4%) * - ]
Type SWM-P Wire Techno Ltd. [f&37T -
RS 6. 00mm 3-3-8 IMAZUKITA TSURUMI-KU OSARRE: 538-0041 gAeafl
T ' = T
= 3
Quantity 0
7 nngaﬁ%ﬂ
\?EigAhtE = 3, 000. 00kg Manager of Quality Control. X){ é%(%//éu
R =*® BIERIA & %y ¢ HIE 75
Item Diameter Tensile Reduction Twist Appear
Sr:;eng;h of %rea Test ance BRES i &=
mm mm.
Spec. 5.90 540 - 30 _ Charge No. Note
Lot. No. 6.10
10600017003-001 5.96 627 64 good good 752069
10600017003-002 5.96 633 64 good good 752071
10600017003-003 5.96 633 64 good good 752067
ED}E’ 8 | el ﬁ £
) £
aml T danal
J’“ ! = V2Bt (I 4
HaAaNA 3> #Al L4 i A
Ay, . " U935 %0) Chemical Compotision (%)
<oFT L L c Si Mn 3 5
Mill Name Material | Charge No. 1>3<’1~0(1)B X£?0 3())%020 x}\?oz)o XIBO(‘)w
SWRM15K 752071 13 18 54 15 16
P ca SWRM15K 152067 14 18 53 15 13
& RREHRA R SHRM15K 752069 15 18 54 16 16
GODO STEEL, LTD.




0SAKA WORK

e

GODO STEE

. J . X
‘ =| i @ .. — | . . =
SO gr: 50662426054 ﬂﬂ H *ﬁ E ni[ Eﬂ = S B & 8 Bk it St AR ER
s;pzl’i:r o -EH; AMERBRA 1-1-2, NISHIJIMA, NISHIYODOGAWA-KU, OSAKA, JAPAN
Commodi ty & &: ;ﬂéﬁﬂ (lffff‘/ﬂ'fﬂl) AmEziEH B1TEH1&2%
Specification #|  #: JIS G 3112 $D295 :
Customer RER: BYrsEREHUERIE/IRGEENK certificate No. REBA /S : 1020240602605
Shipper : Ship No.#8% : Date #47H L E 20247/06/21
Destination 3B  H: MEI—FK :0621 68217
IWET:
Chemical Composition L% Bk 2 (%)
S i ze Length | Quantity Mass Charge No. ¢ Si Mn P $
S 3 X10 X100 | X100 | X1000 | X1000
RIS R | R B " kgl L Max. [Max. [Max. [Max. |Max.
27 55 150 50 50
D6 14 14,259 862023 16 19 65 23 24
=11 14 14, 259
Tensile T Test Pisce:JIS 2 Bend Test phiFS=B| | | = = m |aew =] 45
kS R R = EES BEREL & S
S iz e Charge No. [vy.ppstra [1s.3imms| sy HFE { ‘5 l
.. 5[0, 2% N { 5 2=\
T & @ # N/mm2|  N/mm2 % ROLsD | | < )
W% g s 600 i Angle 180 ° '
= ngle = e
D6 862023 378 53 30 500D BEN 2> RAad
IOBBERIRFEDOTEL T,
prnnP OB RS

Head of Quality Control
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INSPECTION CERTIFICATE

RREREHRADRIL

TOKYO STEEL MFG.CO.,LTD.

EcoVision2050

A4t T100-0013 HESTFRESBFMITAE7E 18 BIXMEALL (158

isfipﬁr% Lu;kﬂ # &Et% *i Head OFfice : Kasumigaseki Tokyu Bldg. (15F) , 3-7-1 Kasumigaseki, Chiyoda—ku Tokyo 100-0013 Japan
BHIE 2% contract . 6D—40319 % Y REFES Invoice No. D-005428
Customer AR EEA S & 47 Boeteof lssus 2024, 6.18 IEBARE S certificate No. 415348
B & ' FEXR,
Commodi ty ERiES Customer - KXEeny oD Y
- _ IER e
specification  J[S G 3112 SD295 BILES 0A0607018 Project Hame 3K 3¢
- = Quantit S| 3RLER Tensilo Test 3¢ 1 RER %3 BEHAGE
— AELP g iweotTest | TEORECET
S &% E & B OB R85 [mus wre | BT ® Y 5% ® &
¥ AN | LAY g R O derelts | Mield | ewtn | J Reduction of Area 9
Size Length . . Charge No. Mod W) | % | % |21 ]2]3 1 (2] 3| ave Remark
Bundles | Pieces PTier:ae Is Welgh{:kg) 505 | 440 16
MIN -600 MIN
BLUE BAR D 10 6.0M[ | 13 7280 | 24461 N3-1255 | 332 | 474 27 |G 1 G _
S-TOTAL 13 7280 | 24461 g B 1 |
73 O
R "\;__:J./
] THR=
s O EFEEANEL ™
W e R B L a kPR E%"Ii%
J"\m { = :*“."
G-TOTAL 24461
1 GIEEER 4% Standard A:JIS Z 2241 B:ASTM EB/ESH C:EN10002-1 D: b 3 sRER 8 Standard A:JIS 7 2242 B:ASTH ASTO C:EN10045-1 D
Tensile Test zg m::n ,:fsi:f:,l,:‘ "E‘ﬁilﬁ;?‘ Ij?mmm FRAR Trammverso I Impact Test ﬁ;ﬁ:" c?f is;iumm Wﬂ;ﬂ T::'lt 5.553??3&"&%‘[“'
BRI Speoinen K:EREAK Rectongular LABKB Round RS fadls ot Uy of il Vm 3m
BAEER Qauge Longth R:200m N:50m P:8do 0:5.65/°So R: . 5 Noulnal erorgy 0:150) R:300J §: / o F Noteh T:¥ U:U
%2 EIFBUER Bond Test &M Gidood 180° R=1.5D 4 AR B0k - 1 Vistal nd Dlnencions &
it % R %4 Chemical Composition (%) G RIEBERORE E LRI o TRESh, TOBERBRLHRBLTVSCLZHHLET.
#H B C SI| MN P S | [T 1 ) (| ! We hereby certify that above steels have been satisfactorily tested in accordance with the specification,
X100 X1000 X100 X1000  X10000
Charge No. 271 55 150 50 50
MAXMAX MAXMAXMAX
N3-1255 17 11 51| 26| 18

BT : T712-8585@ LM A M RawAd-1-1
OKAYAMA PLANT: 4~1-1, Minem|ee, Kurashiki-sity,

Okayama pref. 712-8685, Japan

BILIH

HEHR

Chlef Inspeotor

X ool

TSUDA KOd1

Quality Control Sec.

Oknyama Plant




HEET

No28¢Z41-1 JIS G3112

ey = T
ety e A U

- ELEH LDV 8FH D 4
I I Vd
BA EER B 0766—84—6151 (X %)

B %  |Deformed Bar v 1 :

T
SD286

B

BIRABR (2 FERERE) |HITRR

RS 5 | 2 R BRE | # O | = | C | i | Mo
x | E =+ N/m?| N/mi?| % % 1267 | X100 | X100 | X100
g & 2 FE | oas| w0 | — | zie |PEPE g |sms smofss (s [~ [— |— |- [— | =
L 2O m P kg ~ 00 1. &
Ui | 5.0 3350 | 206052 | 3887 as81 511 75 25 | gooen| 17| 18| 67| 23| 2s|izs| 28| 37 &l 39| —
D13 /AEF| 20089

S
g
A7%)
e A

BAENA g kLo

— g,

¥

logEEkEAOELT

ERS
mmmﬁﬁﬂﬁzaﬂﬂ;ﬁﬁﬂia

Ny

LU (Ceq) = C +Mn/6+ Si/24 + Ni/40 + Cr/5+Mo/4+V/14
NbREMEETEOH. BIMLTVEVEERE [-] tERLTVET,




I B IFE S8 Bistan

FEPTEE S CERTIFICATE No. A4536°0 JFE Bars & Shapes Gorporation

ZVEF = ORDER No. : INSPECTION CERTIFICATE o
;ﬂ&jj CUSTOME; . 595H09320500 ] K BT
= AR gAY ) “ ATk B I 1 T B -
T E 4 PROJECT NAME : 7f£EARA TEL 086-447-4224
JE 3 #& SHIPPER ! LM BRSNSt L 5 W#9)5 DEALERSHIP: Z=4-4R44 (%) R
#1 #& SPECIFICATION : JIS G 3112 SD295 W H  SHIP DATE 20205 128 24H 7
B3RP TENSILE TEST E?% % . 2 K Y
3 . w WeIR 5 - R Gt 2
pEEs | 85 ~F % * ¥ B OB | sy SRS\ ERE BT CHEM1CAL COMPOSITION %
VP oy T.S, Y.R ;if’; EY | TEST @ I Si | Mn P [ S Ceq | IB Ceq
B 5 i N/mm2 Ko | 1g0° % 100 X 1000 X100 | X100
LOT No. SIZE QUANTITY MASS Iy [440- 25 |MIN| R= [MAX |MAX |MAX |MAX |MAX
mni kg | 295 600 16 [ 1.5D 21 55| 150 50| 50
0-M0437 | D16 X 5500 1,200 364 | 497 24 GOOD ¥ 19 14| 49 29| 27| ,
10, 296
0-M0437 | D16 X 6000 < 600 364 | 497 24 GOOD [« 19 14| 49 291 27| »
5,616 /
0-M0437 | D16 X 7000 4 600 364 | 497 24 GOOD 19 14| 49 29| 27 /
6, 540
P+ A RE 22, 452
%D REE 22, 452

=t BE (R B RO MK
REE k| 8 4 T T2 o 30

Wfﬁﬁ \ 1] CAREFERERDELTET
% (&)= Rrmn SEATHY BRI

junj g?:J

[ ]
Efw\»r:l‘/ﬁité‘a%r EENEEE P EEIGE

O
A
)
2
pom—
AN
;:-ff

- _ . WHE EA
ESRAITEEOREFITV., THICAKRLIEZ 2B T 5,

We hereby certify that the material described herein has heen tesied and inspecled with satisfactory resull in accordance with the requirement of the above specification. MANAGER OF

QUALITY ASSURANCE SEC.
MIZUSHIMA WORKS

A L

SEEEEEE,

#Z&EE SURVEYOR




